

Successful fluconazole combined with caspofungin treatment of candida bloodstream infection in preterm infant

A case report

Gaole Yuan[®], Yingqiu Tu^{*®}, Lili Liu, Tiantian Xu

Abstract

Rationale: Candida bloodstream infection continues to be a significant cause of mortality in premature infants. Amphotericin B has been recommended as the primary treatment; however, its use is limited due to drug-induced nephrotoxicity and amphotericin B-resistant candidemia.

Patient concerns: The gestational age was 29 (+6) weeks, and birth weight was 1760g.

Diagnosis: The infant was diagnosed with Candida parapsilosis bloodstream infection.

Interventions: Fluconazole, 12 mg/kg/day, combined with caspofungin (loading dose 3 mg/kg, at a maintenance dose of 2 mg/kg every 24 h) therapy was administered to premature infant with Candida bloodstream infection. When fluconazole or caspofungin was used to treat Candida bloodstream infection in preterm infants, the blood cultures of the infant remained positive for Candida parapsilosis.

Outcomes: All persistent candidemia resolved on fluconazole combined with caspofungin therapy. There were no adverse effects, hepatotoxicity, nephrotoxicity, anemia, or thrombocytopenia.

Lessons: Fluconazole combined with caspofungin successfully treated Candida bloodstream infection in premature infants at 29 + 6 weeks' gestational age, but large-scale clinical trials are required.

Abbreviation: PICC = peripherally inserted central catheter.

Keywords: candida bloodstream infection, caspofungin, fluconazole, preterm infant

1. Introduction

Candida is an important pathogen of neonatal infections and represents the third most common causative agent of late-onset sepsis, and has a high burden of morbidity and mortality.^[1] The majority of fungal infections are caused by Candida albicans and Candida parapsilosis.^[2] Candida infection occurs in 4% to 18% of critically ill neonates, with a higher incidence among extremely low birth weight infants (birth weight≤1000g).^[3] Fluconazole and amphotericin B are the preferred treatments for neonatal

The treatment plan was done after agreement with the parents of the infant.

The First Affiliated Hospital of Nanchang University, Nanchang, Jiangxi China. * Correspondence: Yingqiu Tu, The First Affiliated Hospital of Nanchang

University, Nanchang, Jiangxi China (e-mail: yingqiu281@163.com). Copyright © 2021 the Author(s). Published by Wolters Kluwer Health, Inc. This is an open access article distributed under the Creative Commons

Attribution License 4.0 (CCBY), which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.

How to cite this article: Yuan G, Tu Y, Liu L, Xu T. Successful fluconazole combined with caspofungin treatment of candida bloodstream infection in preterm infant: a case report. Medicine 2021;100:52(e28270).

Received: 9 November 2021 / Accepted: 25 November 2021 http://dx.doi.org/10.1097/MD.00000000028270 invasive candidiasis and candidemia. We report a case of fluconazole combined with caspofungin for successful therapy of Candida parapsilosis in preterm infants. The successful treatment of fluconazole with caspofungin for neonatal Candida parapsilosis bloodstream infection was first reported.

2. Case

A male infant was born at 29+6 weeks of gestational age by natural labor, with a birth weight of 1760g and Apgar score of 7 to 8 at 1 and 5 minutes. Total parenteral nutrition was infused because of enteral feeding intolerance. Broad-spectrum antibiotic coverage with penicillin and cefoperadone sodium sulbactam sodium was administered. At 5 days, a peripherally inserted central catheter (PICC) was placed. At 29 days, the infant presented with scattered floral markings, low muscle tension, and signs of catheter-associated bloodstream infection. Serum procalcitonin level was 0.5ng/mL, and serum C-reactive protein were 14.28 mg/L. Fluconazole (6 mg/kg every 24 hours) was promptly administered. At 31 days, blood cultures were positive for fungi, and the tip of the PICC was cultured positive for fungi. Then, PICC was removed, and fluconazole was added to12 mg/ kg/d. At 33 days, the drug sensitivity results were reported for Candida parapsilosis, sensitive to fluconazole and caspofungin; therefore, an adequate amount of fluconazole was continued for 14 days. At 48 days, the infant had a fever, and blood culture was positive for Candida parapsilosis, sensitive to fluconazole and

Editor: Maya Saranathan.

The authors have no funding and conflicts of interests to disclose.

The datasets generated during and/or analyzed during the current study are publicly available.

caspofungin. Serum procalcitonin level was added to 7.73 ng/mL, while serum C-reactive protein was added to 30.06 mg/L. Fluconazole was stopped at this time and replaced with caspofungin (loading dose 3 mg/kg, at a maintenance dose of 2 mg/kg every 24 hours) for 14 days. However, at 68 days, blood culture was positive for Candida parapsilosis and sensitive to fluconazole and caspofungin; therefore, caspofungin (2 mg/kg every 24 hours) was used in combination with fluconazole. At 77 days, the blood culture was cleared, and the clinical condition improved. There were no adverse effects, hepatotoxicity, nephrotoxicity, anemia, or thrombocytopenia.

3. Discussion

In this case, the infant presented multiple risk factors for candidiasis, such as low gestational age, central venous line placement, lack of enteral feeding, total parenteral nutrition with lipid infusion, and broad-spectrum antibiotic exposure. The infant was treated with adequate fluconazole for 14 days; however, it was not effective. However, there are still variations in practice regarding the use of fluconazole for the prevention and treatment of invasive candidiasis.^[4] Therefore, caspofungin was replaced with fluconazole in the treatment of neonatal Candida for 14 days. However, at this time, the total serum bilirubin and direct bilirubin levels continued to rise, considering that it was caused by a Candida infection. Later, fluconazole was combined with caspofungin to achieve a treatment effect. The total serum bilirubin and direct bilirubin levels returned to normal levels. Fluconazole, 12 mg/kg intravenous or oral daily, is a reasonable alternative in patients who have not received fluconazole prophylaxis.^[5] The infant used fluconazole to prevent Candida infection after birth; therefore, fluconazole treatment for neonatal candidiasis is not the best choice. At that time, the hospital did not receive amphotericin B. Therefore, echinocandins have been used to treat neonatal candidiasis. Echinocandins should be used with caution and are generally limited to salvage therapy or to situations in which resistance or toxicity precludes the use of AmB deoxycholate or fluconazole.^[5-6] Among the echinocandins, micafungin is the most studied echinocandin in neonates and is only approved by both the European Medicine Agency and the United States Food and Drug Administration for younger children.^[7-9] Caspofungin is FDA approved in children >3 months of age and European Medicine Agency approved in children >12 months of age to treat presumed fungal infections in febrile, neutropenic patients, candidemia, and invasive aspergillosis in patients refractory to or intolerant of other therapies.^[10,11] However, among neonates and infants with confirmed invasive Candida infection, fungal-free survival at 2 weeks was similar in the caspofungin and amphotericin B deoxycholate treatment arms. A smaller proportion of participants who received caspofungin experienced adverse events.^[12] To date, efficacy studies of caspofungin have not been conducted in the neonatal population. Clinical trials in a larger neonatal population are needed in the future.^[13]

No comparative studies of fluconazole with other agents such as echinocandins or other triazole antifungal agents for the treatment of neonatal candidiasis are available.^[4] The successful treatment of fluconazole with caspofungin for neonatal Candida parapsilosis bloodstream infection was first reported.

Author contributions

Data curation: Gaole Yuan, Yingqiu Tu.

Formal analysis: Tiantian Xu.

- Investigation: Gaole Yuan, Lili Liu.
- Writing original draft: Yingqiu Tu.
- Writing review & editing: Yingqiu Tu.

References

- Iliana Bersani, Fiammetta Piersigilli, Bianca Maria Goffredo, et al. Antifungal drugs for invasive candida infections (ICI) in neonates: future perspectives. Front Pediatr 2019;7:375doi:10.3389/fped.2019.00375.
- [2] Clerihew L, Lamagni TL, Brocklehurst P, et al. Candida parapsilosis infection in very low birth weight infants. Arch Dis Childhood Fetal Neonatal Ed 2007;92:F127–9.
- [3] Manzoni P, Mostert M, Castagnola E. Update on the management of Candida infections in preterm neonates. Arch Dis Child Fetal Neonatal Ed 2015;100:F454–9.
- [4] Hornik CD, Bondi DS, Greene NM, Cober MP, John B. Review of fluconazole treatment and prophylaxis for invasive candidiasis in neonates. J Pediatr Pharmacol Ther 2021;26:115–22.
- [5] Peter G Pappas, Carol A Kauffman, et al. Clinical practice guideline for the management of candidiasis: 2016 update by the infectious diseases society of America. Clin Infect Dis 2016;62:e1–50.
- [6] Wang Fu, Zhang Ying Yuan. Practical infectious therapeutics 3rd Edition. Beijing: People's Health Publishing House; 2020. 779.
- [7] Wasmann RE, Muilwijk EW, Burger DM, Verweij PE, Knibbe CA, Brüggemann RJ. Clinical pharmacokinetics and pharmacodynamics of micafungin. Clin Pharmacokinet 2018;57:267–86.
- [8] Manzoni P, Wu C, Tweddle L, Roilides E. Micafungin in premature and non-premature infants. A systematic review of 9 clinical trials. Pediatr Infect Dis J 2014;33:e291–8.
- [9] EMA Mycamine: EPAR Product Information. (2018). EMEA/H/C/ 000734-R/0034.
- [10] Merck & CO., INC. Caspofungin [package insert]. U.S. Food and Drug Administration website; 2005 February [cited 2020 May 11]. Available from: https://www.accessdata.fda.gov/drugsatfda_docs/label/2005/ 21227s015lbl.
- [11] Xellia Pharmaceuticals ApS. Caspofunin [product information]. European Medicines Agency website; 2016 February [cited 2020 May 15]. Available from: https://www.ema.europa.eu/en/documents/product-in formation/caspofungin-accord-epar-product-information_en.
- [12] Kim J, Nakwa FL, Araujo Motta F, et al. A randomized, double-blind trial investigating the efficacy of caspofungin versus amphotericin B deoxycholate in the treatment of invasive candidiasis in neonates and infants younger than 3 months of age. J Antimicrob Chemother 2020;75:215–20.
- [13] Briana L Scott, Chi D Hornik, Kanecia Zimmerman. Pharmacokinetic, efficacy, and safety considerations for the use of antifungal drugs in the neonatal population. Expert Opinion Drug Metab Toxicol 2020;7: 605–16.